
 

 

 

 

 

 

 

 

 

 

 
 

 

 

 

 

 

 

 

 

 

 

 

 
 

 

 

 

 

WATER AUTHORITY OF JORDAN (WAJ) 
Jaber Bin Hayyan St 5 

Amman, Jordan 

Tel.: +962 - (06) - 568 3100 

November 9, 2020 

Al Ghabawi Septic Tank Facility Project 

Environmental and Social Impact Assessment Report 



 

 

AL GHABAWI SEPTIC TANKS i 

Table of Contents 

 

Executive Summary .................................................................................................. xiii 

1 Introduction ......................................................................................................... 1 

1.1 Background .................................................................................................................................. 1 
[...]
2. Project Description Presents a brief description of the Project and associated facilities and/or 

activities as well as alternatives considered. 

3. Analysis of Alternatives Examines the possible alternatives related to the Project and compares 

them terms of potential environmental and social impacts. 

4. Regulatory Framework Identifies the pertinent regulations and standards governing the 

environmental and social performance of the Project. 

5. ESIA Approach Describes the approaches adopted in conducting the ESIA study. 

6. Environmental and Social 

Baseline Conditions 

Describes the current environmental and social status (baseline) of the 

planned Project area and its surroundings. 

7. Project Stakeholders and 

Consultation 

Identifies potentially affected stakeholders and interested parties with 

including identifying vulnerable people or groups who could be 

disproportionately affected by the project. It also presents the results of 

the consultation with the identified stakeholders. 

8. Assessment of Environmental 

and Social Impacts 

Identifies the potential environmental and social impacts associated with 

the Project implementation. 

9. Mitigation Measures Presents the mitigation measures needed to avoid, minimize, mitigate or 

compensate for the potentially identified adverse future impacts, issues 

and/or risks.  

10. Monitoring Measures Presents the monitoring measures to follow on impacts and their 

mitigation measures. 

11. Environmental and Social 

Management Plan 

Describes the environmental and social avoidance, minimisation, 

mitigation, compensation and monitoring measures identified for the 

Project stages in an Environmental and Social Management Plan (ESMP). 

12. Conclusion Lists the main findings of the ESIA study and the needed next steps. 

13. References Lists the references used in the preparation of the ESIA report. 

Annexes Annex 1 to Annex 12 

 



 

 

AL GHABAWI SEPTIC TANKS 3 

2 PROJECT DESCRIPTION 

This project involves the development of a completely new septage receiving facility and wastewater 

treatment plant (WWTP) in Al Ghabawi area to be located on a land plot designated by MWI in order 

to treat the flow of septage from Amman and Zarqa Governorates. The Project description is 

presented below. 

 

2.1 Project Location 
The project location is about 25 to 30 Km to the east-south-east direction from the AGTP depending 

on the route taken to reach the site. The Project is assigned an area of 300 dunums on the land plot 

No. 63, basin No.1 at Al Ghabawi/ Al Madouneh Area. This plot is owned by the Government of Jordan 

and assigned to WAJ. The land coordinates are shown in Table 2.1 and its area is shown in Figure 2.1. 

 
Table 2.1. Coordinates of the Project land plot at Ghabawi 

Coordinate Point No. PAL_X PAL_Y LONG LAT 

Point 1 263216.8636 1148504.4673 36.19589568 31.92568306 

Point 2 262996.7217 1148507.4026 36.19356826 31.92572767 

Point 3 262996.7217 1149616.1999 36.19367528 31.93572549 

Point 4 263093.3715 1149616.4399 36.19469736 31.9357197 

Point 5 263351.7639 1149154.9799 36.19738509 31.93153747 

Point 6 263364.4226 1149029.9699 36.19750683 31.93040923 

 

 
Figure 2.1. Project location and coordinate points 



 

 

AL GHABAWI SEPTIC TANKS 4 

 

The project location can be reached by existing tar roads from Zarqa and Amman (12 Km from the 

Amman Development Corridor Road - Al Ghabawi Interchange). The Project area is located 

approximately 20 km to the east of Amman in Al Ghabawi area next to Al Ghabawi solid waste landfill 

site. The Project's location between Amman and Zarqa governorates and the proximity to most 

districts facilitates the transportation of septage tankers from most localities. Moreover, the roads 

leading to the plant are considered to be easily accessible for tankers and do not require further 

extension. There are no residential areas within at least 5 km radius of the proposed site. The 

topography of the site is featured by gentle to moderate ground slopes with storm-water minor 

drainage line running from the north-west to the south-east corner of the site. The Project location is 

illustrated in Figure 2.2(a). Figure 2.2(b) shows the surrounding facilities found to be in proximity to 

the proposed Project site and which include: 

▪ Al Ghabawi solid waste landfill site owned and operated by GAM is located directly next to the 

project site. 

▪ Amman Strategic Reserve Terminal for Petroleum Products that belongs to the Ministry of 

Energy and Minerals, is located 1.5 Km to the south of the site. 

▪ There is a cow farm around 3 km south from the Project site. 

▪ Amman Asia Electric Power which is around 12 km south-west of the Project site. 

 

 

 

 

(a) Location of the Project land area 



 

 

AL GHABAWI SEPTIC TANKS 5 

 

(b) Facilities surrounding Al Ghabawi 

Figure 2.2. (a) Location of Al Ghabawi Site and (b) the facilities surrounding the site 

 

2.2 Influent Wastewater 

2.2.1 Source 

The influent wastewater into the WWTP will be from tankers transferring residential septage from the 

unsewered areas of Amman and Zarqa Governorates, in addition to sludge transported from the 

treatment plants of Salt, Fuheis, and Baqa’a. 

 

2.2.2 Quantity 

The current amount of septage received at Ain Ghazal is estimated at 11,180 m3/day (2018), delivered 

by more than 600 tankers. This amount is projected to reach around 16,500 m3/day by year 2035 

serving Amman and the surrounding areas, with a future projected inflow of approximately 22,500 

m3/day, serving the catchment area up to the year 2045. The future inflow is expected to be delivered 

by around 1,250 tankers. 

 

In addition to the septage quantities generated from Amman and Zarqa Governorates, sludge will be 

transported from the treatment plants of Salt, Fuheis, and Baqa’a and its expected quantities are 

presented in Table 2.2. 

 



 

 

AL GHABAWI SEPTIC TANKS 6 

Table 2.2. Sludge Quantities to be received from Existing WWTPs 

Source of Liquid Sludge Annual Flow Rates of Liquid Sludge 

(m3) 

Average of Liquid Sludge 

(m3/day) 

Salt WWTP 28,057 78 

Baqa’a WWTP 86,629 240 

Mahes and Fuheis WWTP 14,400 40 

Total 129,086 358 

 

2.2.3 Quality 

The quality of the septage inflow to the proposed Al Ghabawi Septic Tank Treatment Facility was 

established for design purposes based on records obtained from Ain Ghazal for the period from 

January 2016 to September 2018. The received data that included water quality tests for Chemical 

Oxygen Demand (COD), Total Suspended Solids (TSS), Volatile Suspended Solids (VSS), Ammonia-N 

(NH3-N), Total Kjeldahl Nitrogen (TKN), Sulphate (SO4) and pH. Based on statistical analyses, the 

influent concentrations presented in Table 2.3 were adopted for the design parameters. 

 
Table 2.3. Design loads and concentrations for Al Ghabawi Septic Tank Facility 

Parameter Unit Influent Concentration 

COD mg/L 5,950 

BOD5 mg/L 2,700 

TSS mg/L 3,300 

TN mg/L 220 

Design Temperature C 15 

 

2.3 Wastewater Treatment System 
 

The proposed wastewater treatment process for Al Ghabawi WWTP is a Conventional Activated Sludge 

process followed by sludge treatment using aerobic digestion. This treatment process is summarized 

in Table 2.4 and the process and layout are illustrated in Figure 2.3 and Figure 2.4, respectively. 

 
Table 2.4. Summary of the proposed wastewater treatment process at Al Ghabawi 

Treatment 

Level 

Objective Processes Comments 

Preliminary 

Treatment 

− To protect 

equipment at 

the plant and 

improve 

wastewater 

treatability 

− Sand and rock traps to protect equipment 

and ensure a continuous flow to downstream 

treatment units. 

− Screening. 

− Aerated grit and fats, oil, and grease (FOG) 

removal to prevent accumulation in 

treatment units downstream. 

− Odour Control Units involving installation of 

biological filters and collecting the gases from 

the head works, the sludge 

−  



 

 

AL GHABAWI SEPTIC TANKS 7 

Treatment 

Level 

Objective Processes Comments 

digesters/thickeners and the dewatering 

building. 

Primary 

Treatment 

− To remove the 

majority of 

suspended 

solids in the 

wastewater 

− Online equalization tank to absorb 

fluctuations in the incoming wastewater 

loads and flows and allows the downstream 

treatment units to operate under the 

preferable steady conditions. 

− Primary settling tanks to achieve 60% 

removal of suspended solids and 30% 

removal of BOD via settling. 

− Stored flow in the 

equalization tank will be 

continuously mixed via 

coarse bubble diffusers 

which will elevate the 

dissolved oxygen level. 

− Primary settling tanks 

will reduce the size and 

energy requirements in 

the secondary 

treatment. 

Secondary 

Treatment 

− A biological 

treatment 

system that 

oxidizes both 

suspended and 

soluble organic 

materials 

providing 

greatest 

improvement in 

the effluent 

quality. 

− Conventional activated sludge process 

consisting of an aeration tank that achieves 

organic material oxidation as well as 

ammonia nitrification, an anoxic tank that 

achieves denitrification for nitrogen removal, 

and a secondary settling tank to separate the 

treated effluent from the activated sludge. 

−  

Tertiary 

Treatment 

− processes after 

secondary 

treatment to 

provide high 

quality effluent. 

− Slow Sand Filters as rectangular sand beds 

for removal of suspended solids, turbidity as 

well as viruses and bacteria removal. 

−  Chlorination to reduce pathogen by use of 

the bactericide hypochlorite. To achieve 

disinfection, a contact time of 30 minutes 

must be provided at a residual chlorine 

concentration of 0.5 mg/l. this chlorine 

disinfection will provide at least 10 mg/L dose 

and will have a standby chlorinator. The 

system will have chlorine gas cylinders for 1-

month use. 

− Effluent Reuse Tank with an effluent storage 

capacity of one-day. 

− Rectangular sand beds 

are robust and require 

low maintenance. 

− For chlorination, high 

ammonia and 

suspended solids 

concentrations hinder 

the effect of chlorine on 

bacteria die off. 

Sludge 

Treatment 

− To become well 

stabilized so as 

to prevent 

odour emission 

and to reduce 

pathogens and 

volume 

− Gravity thickened aerobic digester to provide 

both, aerobic sludge digestion of the primary 

and secondary sludge as well as gravity 

thickening. 

− Sludge Dewatering using centrifuges to 

reduce the sludge volume and increase its 

dryness to 22% dry matter content. 

− Owing to land 

constrains, greenhouse 

drying technology 

reduces the required 

area for drying, by 

maximizing solar energy 

utilization as well as 

providing a cover that 



 

 

AL GHABAWI SEPTIC TANKS 8 

Treatment 

Level 

Objective Processes Comments 

− Greenhouse Sludge Drying Beds will be 

utilised to dry the dewatered sludge up to 

50% dry matter content. 

− Onsite stockpiling where dried sludge will be 

collected and stored in the stockpiling area 

with a capacity to stockpile up to 7 years. 

protects from 

precipitation. 

 



 

AL GHABAWI SEPTIC TANKS 9 

 
Figure 2.3. Illustration of Al Ghabawi Septage Treatment Plant Process Flow Diagram 



 

AL GHABAWI SEPTIC TANKS 10 

 

 
Figure 2.4. Wastewater treatment process units’ layout 



 

AL GHABAWI SEPTIC TANKS 11 

2.4 Odour Control System at the WWTP 
 

The WWTP will have an odour control system to achieve air suction and treatment from the headworks 

building, sludge dewatering building, sludge handling facilities, sludge tanks, and any additional 

structures that might emit offensive smells and harmful gases. This odour control system will be sized 

to achieve a minimum air change of 6 air changes per hour. The odour control system is to be a 

biological one. 

 

The odour control systems will consist of the following: 

▪ At the septage channel: The septage channel used by the septic tankers for emptying the 

transported wastewater will be covered with provision for air suction for adequate odour 

control. 

▪ At the headworks building: it will be enclosed and equipped with adequate odour control 

system. 

▪ At the equalization tank: it will be equipped with enough air mixing to prevent solids settling 

and odour generation. 

▪ At the sludge dewatering building, sludge tanks and sludge handling facilities: The 

sludge thickeners will be covered and provided with air suction for at least 6 air changes per 

hour, while the dewatering building air suction will be 12 air changes per hour. 

 

2.5 Effluent Wastewater Quality and Reuse 
 

In line with Jordan’s water strategy all wastewater needs to be treated and used as a replacement of 

fresh water and utilized by the agricultural sector. The Jordanian Standard (JS) 893/2006 addresses 

the reuse of treated wastewater and the standards for the control of the disposal of treated domestic 

wastewater. According to JS 893/2006, it is mandatory for all new WWTP projects to include a fully 

designed and feasible wastewater reuse aspect. Accordingly, the effluent characteristics shall comply 

with the relevant Jordanian and EU standards as discussed later on under section 4.8 on Project 

standards. Table 2.5 presents the characteristics of the influent wastewater as well as the effluent 

characteristics as per JS 893/2006 for Class A Irrigation and the EU Council Directive 91/271/EEC of 21 

May 1991 concerning urban wastewater treatment shown in Table 2.5. 

 
Table 2.5. Design loads and concentrations for Al Ghabawi Wastewater Treatment Facility 

Parameter Unit 
Influent 

Concentration 

Target Effluent 

Concentration 

Jordanian 

Standard  

(JS 893 / 2006) 

EU Directive  

(91/271/EEC) 

Actual 

Percentage 

Design 

Reduction 

Irrigation Class 

A 

Minimum 

Percentage of 

Reduction (%) 

Percentage (%) 

BOD5 mg/L 2,700 30 30 70-90 98.9 

COD mg/L 5,950 100 100 75 98.3 

DO mg/L - <2    

TSS mg/L 3,300 50 50 90 98.5 

pH - 6-9 6-9 6-9 - - 



 

AL GHABAWI SEPTIC TANKS 12 

Parameter Unit 
Influent 

Concentration 

Target Effluent 

Concentration 

Jordanian 

Standard  

(JS 893 / 2006) 

EU Directive  

(91/271/EEC) 

Actual 

Percentage 

Design 

Reduction 

Irrigation Class 

A 

Minimum 

Percentage of 

Reduction (%) 

Percentage (%) 

Turbidity NTU - 10 10 - - 

NO3 mg/L - 30 30 - - 

TN mg/L 220 45 45 - 79.5 

P (as PO4) mg/L   30* -  

E. Coli CFU/100 

ml 

- 100 100 - - 

Intestinal 

Helminthes 

Eggs (IHE) 

1/L  ≤ 1 ≤ 1 - - 

FOG (Fats, 

Oil, and 

Grease) 

mg/L - 8 8 - - 

Design 

Temperature 

C 15 - - - - 

* For discharge into wadis, the JS 893:2006 indicates the limit for P (as PO4) to be 15 mg/L. 

 

Three options were considered for the reuse of the treated effluent: 

▪ Discharge into the nearby wadi; 

▪ Reuse for irrigation at the agricultural investment areas and the green belt area indicated by 

GAM’s land use master plan for East Amman (see Figure 3.2 under section 3.20 on analysis of 

alternatives); and 

▪ Provision of the treated effluent to water users from the local community for restricted 

irrigation purposes. 

 

At this stage of the Project development, the treated effluent reuse option is discharge into the nearby 

wadi. This wadi discharge stream is part of Al-Zarqa River basin which flows into King Talal Dam. Water 

from this dam is used for irrigation purposes and also receives treated wastewater from other WWTPs, 

including As-Samra WWTP. The other options for treated effluent reuse are discussed under section 

3.2 on analysis of treated effluent reuse alternatives. However, for the purpose of the Project planning 

and this ESIA, the default management of treated effluent is discharge to the wadi as illustrated in 

Figure 2.5. The option for reuse locally for irrigation will be agreed at a later stage. It may require some 

infrastructure, such as a pipeline and pump station to direct treated wastewater to irrigation areas. 